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IKEIIN FCR Exploded View

Tools \intage Electrical Engine Suspension Control

Watercraft

]
Item No. Description
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1 Body #1 48 o 91

2. Body#2

3. Body #3 ]

4, Body #4 | 130 e

5 Top Cover ‘ ?—:

6 Gasket, Top Cover e

8. Screw, M4x10 o~

9. Screw, M4x8 ] 7
10.  Bracket "— 80 66 7&5\4‘? =G /“/ Mmoo e
11.  Screw, Bracket 64 / \ R ]
12.  Throttle Shaft 67 65 Q 8
13.  Collar f l e
14.  Coil Spring : B 129 S
15.  Washer - V4
16. Link Arm 126
17.  Hexagon Nut . K m
18. Stop Screw g::;ﬁ:;‘.:::::? 2

S
;3; Em::le Valve Part No. 021-217 @
21 Vacuum Release Plate TPS - Order No. 021-561
22, Seal TPS Wire Harness
23. Jet Needle Order No. 021-560 =
24, Clip, Jet Needle ' \‘: ]
25. Needle Jet Screw D=Downdraft & 37 \‘;\\\\7\\ 76 =
i i ., e/
26.  Main Nozzle H=Horizontal - 27 S \\\:\:\ 9
27 Main Jet Centerlinkage —31 8 > =3 7
28.  Slow Jet i " &
30.  Slow Air Jet . =
32.  Pilot Screw 51 T Sy 28 —1f =
33, Coil Spring, Pilot Screw = \\\\ » E
34.  O-Ring, Pilot Screw //\\R\ e ®
35. Washer, Pilot Screw 53 \)\ ™ 45
36. Valve Seat 52 —= S
37.  O-Ring, Valve Seat _ a7
38. Screw, Valve Seat 021-061 =
39 Float H_ 021260 021-259 021-261 021-262 3 2
40. Arm Pin g
‘g/
41.  Screw, Arm Pin
42.  Float Valve =
43. Clip, Float Valve M)
45, Packing, Float Bowl g
47. Cover Acc’p =
48. Float Bowl #1 -
49. Float Bowl #2
50. Float Bowl #4 D 021-059 021-107 021-107 021-064 : :
i Right Linkage
5t Dlaptragm H_021-260 021-261 021-261 021-263 gutlinkag o—
53. Coil Spring, Acc’p 72. Rod, Acap 84. Fuel Joint (center) 122. 0-Ring, Drain Bolt
54.  O-Ring, Acc’p 73.  Washer, Link Lever 85.  O-Ring, F. T-Joint 124. Rubber Pipe (center) Al sizes 9mm
64.  Link Lever 74.  Collar, Link Lever gg II§ub|bTerJ Pipf (RL) gg \l\;lolunt tccsl"c:ptir
65. Link Lever 76. Bolt, M5x110 . uel T-Join . elocity Stac
66.  Coil Spring #1, Link 77.  Spacing Collar #1 90.  Step Screw 127. Rubber Cap, T-Joint
67. Coil Spring #2, Link 78. Spacing Collar #2 91. Washer, Stop Screw 128. Clip, Rubber Cap
68.  Rod, Link Lever 79.  Spacing Collar #3 92.  Coil Spring, Step Screw 129 Air Cleaner Adapter See pages 28-29 for Sudco order numbers
69. Washer, Rod, Link 80. Rubber Pipe 100. Screw, Bracket 130. 0-Ring, Ram Air Box
70. Pin, Link Lever 81.  Air Vent Joint 103. Main Air Jet Adapter
7. Rubber Cap 82. U-Rlng, Air Vent 121. Float Bowl #3
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